Kompac
@°

Date of Installation:

Unit Serial Number:

AF17/AF17G
Parts Catalog #90234 (rev. )

ATF Press Models:

17,117, 217 (Check Serial Number)

If the serial number has a 3 digit prefix

(I.e. xXxXxX-xxxx) a “G” version of the Kompac
unit is required. If the serial number has a 2
digit prefix (i.e. XxXx-xxx) a “non G” version of
the Kompac unit is required.

Kompac Technologies, LLC

7 Commerce Street

Somerville, NJ 08876

P: (800) 541-5702 (Toll Free U.S. & Canada)
P: (908) 534-8411

F: (908) 534-8412

info@kompactech.com
www.kompactech.com

Last updated March 2010



Ar 177176 PARTS CATALLG
2/N 90234

REV DESCRIPTION FCN BY  DATE

A UPDATED TO NEW PARTS CATALOG FURMAT 1120 MJC 7-24-95




GEAR

SILVER: AR 17/17-KM
GOLD: AR 176/17G-KM

GEAR

LARGE HUB RADILS ON

THIS
ANAY

ROLLER ///

1S COLOR COCED

IS ORIENTED WITH

SIOF, FACING
FROM //////

PART I3 INCLUOED IN DUTLINED SUBASSEMBLY.
ITEM #35 REPLACES ITEM #17 AND 4 OF 1TEM 46 —
REPLACE 4 OF TTEM #7 ON AR 17-KM/T7G-KM UNITS L

PARTS CATALOG #90234 REV A

oec TTEM #35 IS INCLUDED WITH AR 17-KM/ITG-KM NTTS AND -~ _ 6
IS AVAILABLE 10 ADD ON-AF 177176 UNITS, T
woer [TEM #1915 P/N 92850 ON AR 17/17-KM UNITS AND Tl
P/N 92840 ON AR 176/176-KM UNTTS. s
30| 91982 | #10-32 NUT 2 15| 91814 | #10-24 X 3/4 ST0 .
29 | 92492 11" TIE BAR 2 14 | 91811 | #10-24 X 174 SET SCREW 4x
43192259 | SPRING COVER ¢ 28 | 92601 | INWARD NIP SYMBOL 2t 1391802 | #3-48 X 174 FLAT HD SCREW | =
42192236 | BACKING PLATE TAB SPRING * 1| 92484 1 WARNING DECAL 1 12192298 | (OMPRESSION SPRING *
41192234 | BACKING PLATE TAB ¢ 2o | 91810 #10-24 X 1/8 SLOT SET SCW | 2 I1 92290 | BACKING PLATE KIT (L & R) | !
40| 91949 | SPRING PIN * 25 | 91800 | #6-32 X 3/8 PHILLIPS HOD SCW | » 1092370 | SEAL SET (L & R) 1
49 191997 | DOSC. RETAINING CLIP . 24| 92681 | COVER NUT 2 9192291 | ECCENTRIC 2
48 1 91965 | OSC. RETAINING WASHER * 23| 92304 | GUIDE PIN + B | 92222 METERING GALGE 2
37| 91T | OSC. DRIVE SHAFT FOLLDWER | = 22| 92604 | NOZILE i 7 | 91818 | #10-24 x 3/8 SDCKET HO SCREW| 6+
30 | 96520 | KOLORMATE MDDEL 20 o 21| 92491 | WAVE WASHER 2 6 {91829 | #10-24 x 11/16 SOC HD SCREW | 4+
35 | 91320 11" DSC COVER ASSY o A0 | 91650 | #10-32 x 1 SET SCREW 2 5 | 81017 ] R.H. OSC. END BLOCK !
341 92410 | 11" FORM ROLLER W/B 1 19 | woex | GEAR CLUTCH ASSY I 4181018 | LH OSC. END BLOCK 1
33| 92400 | 11" METERING ROLLER W/B 1 18 ] 92415 | THRUST WASHER ¢ 3| 91209 | ALTGNMENT BLOCK 2
32 192303 | SHOULDER SCREW i 17 192600 | 11" COVER ASSEMBLY > 2 192210 L.H. END FRAME ASSY 1
311 91302 | 117 OSC. PARTS ASSY 1 16| 92401 | BEARING * I 192200 ] R.H. END FRAME ASSY ]
[TEM# | PART # DESCRIPTION OTY| | [TEM#| PART # DESCRIPTION 0Ty | ITEM# |PART # DESCRIPTION (7Y




PARTS CATALDG #30234 REV A

=

KOMPACE

LEFT & RIGHT
SEAL SET

~ 77

~ |

 PART IS INCLLDED IN DUTLINED a—~ Y |
SLBASSENBLY. : 7
s+ PLATE CYLINDER GEAR 1S DMLY %34 N
REGUIRED FOR PRE 1977 ATF PRESSES AND O

[S NOT INCLUDED WITH BRACKET KIT (P/N 93720).

30 | 91747 | CIRCOLAR PUSH-ON WASHER 2 15 91850 | 10-32 x 172 SET SCREW 2

29 | Q1739 | 442 x 750 WASHER 4 14193710 | ATF LEVER ASSY ]

28 | 90934 | THREADED STUD 2 13 ] 9192 | #12 WASHER 2

2T | 91818 | 10-24x3/8 SUCKET HO CAP SCW | 1 12199623 | PAWL SUPPORT BOLT *
41192765 | 0-RING * 26 | 91875 | 174-20x3/8 SOCKET HO (AP SCW| 6 11193707 | PINCH GUARD ]
40 192760 | DISPENSING VALVE ASSY ! 25 | 91972 | 174-20 LOCK NUT 2 10| 939751 | ATF ECCENTRIC SHAFT !
391 92771 | CALIBRATED BOTILE ! 24 91968 | 10-24 LOCK NUT I 9 1939686 | R.H. PIVDT BRACKET ASSY !
38 190755 | 3/32" T-WRENCH I 23 | 99753 | ATF LOCKOUT LINK 2 B | 93685 | L.H. PIVDT BRACKET ASSY !
31| 92778 | KOMPAC SYRINGE ! 22 | 91934 1 5/16" E-RING [x 7193798 | R.H. MOUNTING BRACKET ASSY | 1
36 | 92370 | KOMPAC SEAL SET (L & R) I 211 93021 | PLATE CLAMP PAWL ! 6 | 93757 | L.H. MOUNTING BRACKET ASSY |1
35 | 92855 | PLATE CYLINDER GEAR H* 20 | 93626 | PLATE CLAMP SPRING ! 5 939553 | EXTENSION SPRING 2
34 {93752 | LOCKOUT SHOULDER SCREW I 19 193708 | 3/16" ALLEN WRENCH ! 4190930 | OP-SIOE LIFT LINC ASSY !
33 | 91940 | 3/32 x 1/2 ROLL PIN I 18 193748 | 2" DIA. HOLE PLUG ! 3| 90940 | NON-OP SIDE LIFT LINC ASSY |1
3 | 91819 | 10-24 x 1/2 BUTTON HEAD SCW | 1 17193748 | 2-1/8" DIA. HILE PLUG ! 2| 93687 | L.H. INKER BRACKET !
311 93754 | ATF LOCKDUT BUSHING | 16 ] 91868 | 1/4-20 x 3/4 HEX HEAD SCREW | 4 I 996088 | R.H. INKER BRACKET !




